
IJCBS, 24(6) (2023): 55-64 
 

A. CHAOUI et al., 2023     55 
 

 

 

 

 

Forecasting wastewater influent parameters using neural networks 

(Case Study) 

Abdellah CHAOUI 1*, Wafae EL KHOUMSI 1, Mohamed LAAOUAN 2,  

Rqia BOURZIZA 1, Karima SEBARI 1 

1IAV Hassan II, Rabat, Morocco. 

2International Institute for Water and Sanitation, Rabat, Morocco. 

 

Abstract 

  Machine learning forecasting has been widely used in order to increase WWTPs performance. Forecasting wastewater 

influent quality parameters is not only beneficial for operators and the plant itself, as it is also important environmentally, 

economically, and socially. In this paper, Zaio’s WWTP BOD5 variable will be used as a case example. The current paper applies 

two time series forecasting models that are, based on machine learning, Recurring Neural Networks (RNN) and Elman Neural 

Networks (ENN) in order to provide more or less accurate predictions that will provide support to WWTPs management. The models 

used are statistically correct. The models were compared with error measures terms like MAPE, RMSE and R-squared.  The ENN 

model has the highest error measures compared to the RNN trained models. Thus, the comparison concludes that the second RNN 

trained model is the one with the best fit, as it holds the least error terms. The second RNN model has low error terms and high 

coefficients of determination, with an MAPE of 0.19, RMSE of 66,55 and an R-squared of 0,68486. The objective of this paper is 

to find the best wastewater influent quality parameter forecasting model. 

 

Keywords: Wastewater; WWTPs; BOD5; Forecasting; Machine learning; ENN; RNN 

 
Case Study *Corresponding Author, e-mail: abdellahchaoui2000@gmail.com 

 

 
 

1. Introduction 
 This paper introduces two forecasting models that 

are based on machine learning. These models are Recurring 

Neural Networks (RNN) and Elman Neural Networks (ENN). 

Machine learning forecasting has been widely used in order 

to increase WWTPs performance. In the contribution of Al-

Asheh et al. [1], the authors applied different forecasting 

models that include Artificial Neural Networks (ANN), 

Adaptive Linear Neuron Networks (ADALINE), and Multi-

Layer Feed-forward neural networks (ML-FF) to forecast 

influent quality parameters (BOD, COD, and TSS). Empirical 

findings indicate that the ML-FF model resulted in lower 

error terms. But concerning the contribution of Kriger and 

Tzoneva [2], authors used the ML-FF and Elman Recurring 

neural networks in order to forecast wastewater treatment 

plant influent disturbances. The current contribution will add 

to the existing literature by applying the two neural networks 

cited above (RNN and ENN). For this, the following section 

will introduce the methods that will be used, followed by the 

results sections. Finally, this paper will conclude with a 

discussion as well as the limitations of this work. 

 

2. Materials and Methods  
 It is essential to note that in the case of this 

contribution, the only used forecasted models are time series. 

By definition, time series variables refer to variables that are 

measured over time over successive times with a unified 

frequency such as daily, monthly, quarterly, annually, and 

whatnot. Forecasting models, as summarized in this 

following [3]–[15] :  

• Extrapolative methods with simple moving average, 

exponential smoothing, such as the Holt-Winters 

method, and autoregressive moving average (ARMA) - 

aka Box-Jenkins. 

• Explanatory variable methods with regression analysis, 

predictive modelling, artificial neural networks and 

econometric modelling. 

• Simulation modeling methods with cell-based 

modelling, system dynamics simulation and multi-agent 

simulation. 

• Judgmental methods. 

• Composite methods with bayesian forecasting and others 

International Journal of Chemical and Biochemical Sciences  
(ISSN 2226-9614) 

 

Journal Home page: www.iscientific.org/Journal.html 

 

© International Scientific Organization 
 

mailto:...@gmail.com
http://www.iscientific.org/Journal.html


IJCBS, 24(6) (2023): 55-64 
 

A. CHAOUI et al., 2023     56 
 

like the combination of different forecasting methods 

and models is a type of composite methods. 

 Also, with regards to the contribution of Kim et al. 

[16], the artificial neural network (ANN) and the 𝐴𝑆𝑀3 +
𝐵𝑖𝑜 − 𝑃 models were used in order to forecast the influent 

and effluent in order to forecast the 𝑁𝐻4
+ − 𝑁. Furthermore, 

this contribution forecasted the control of the effluent water 

quality in the 𝐴2/𝑂 (Anaerobic/Anoxic/Oxic) process for 1 

day in advance. Empirical findings indicate that by applying 

this model, the 𝑁𝐻4
+ − 𝑁 concentration decreased by 68% by 

only increasing the air flow rate by 9%, as suggested by the 

model. For Nadiri, Shokri, Tsai, and Moghaddam [17], the 

application of forecasting models consisted of applying a 

proposed ensemble supervised committee fuzzy logic model 

to predict various wastewater influent parameters that are 

BOD, COD, and TSS. The used model is based on artificial 

neural networks and uses the MAPE as an error comparison 

tool. Results indicate that the proposed model performs better 

than individual fuzzy logic models. 

 With regards to the publication of Yu et al. [18], it 

has used a combined Kernel Principal Component Analysis 

(KPCA) and Extreme Machine Learning (EML) to forecast 

the inlet water quality of sewage treatment. This same 

contribution was compared to a back propagation neural 

network (BPNN) model and many other models. These 

models were compared based on the mean absolute error 

(MAE), the mean absolute percentage error (MAPE), and the 

root mean square error (RMSE). Findings indicate that 

forecasts resulted from the KPCA model were more accurate 

than any other model included in the study. Concerning the 

contribution of Lotfi et al. [19], many wastewater parameters 

were forecasted and include BOD, COD, TSS, and total 

dissolved solids (TDS). This contribution suggested a new 

methodology that consists of a combination of ARIMA, 

which is a stochastic model, and a nonlinear outlier robust 

extreme machine learning technique (ORELM). More than 

144 × 8 linear models were considered (using ARIMA) in 

addition to more than 48 nonlinear models (using ORELM) 

and 48 hybrid models (using ARIMA-ORELM). Results 

show that the different obtained correlations between the 

observed values and the predicted ones could reach a value of 

0.99. 

 For Abba, Nourani, and Elkiran [20], different 

variables such as PH and SS were forecasted using different 

models. These latter include general regression neural 

network (GRNN), Hammerstein-wiener (HW) and non-linear 

autoregressive with exogenous (NARX) neural network, and 

the least square support vector machine (LSSVM), besides 

many other nonlinear ensemble techniques. Findings indicate 

that each model was suitable for a specific variable. For 

instance, HW model showed better accuracy in forecasting 

SS while GRNN-E model was better in predicting pH and SS. 

Neural networks are modern computational systems (either 

software or hardware) that simulate biological systems via 

using a large number of interconnected artificial neurons. A 

neural net consists of neurons that enable establishing a 

connection between them while maintaining a direct 

communication link between each of them. In addition to that, 

this established communication links have different weights 

and represent information using in the neural net in order to 

solve a given problem. This is given by the following formula 

[21]: 

𝑂𝑗 = 𝑓 (∑ 𝑤𝑖𝑗𝐼𝑖

𝑛

𝑖=1

+ 𝑏𝑗) (1) 

Where: 

• 𝑂𝑗: The output of the jth neuron. 

• 𝑓: represents the transfer function used or the activation 

of the neuron. 

• 𝑏𝑗: represents the bias of the jth neuron. 

• 𝑤𝑖𝑗: represents the synaptic weight of the ith synapse of 

the jth neuron. 

• 𝐼𝑖: represents the input signal of the jth neuron. 

• 𝑛: represents the total number of the input signals to the 

jth neuron. 

 The equation is represented in figure 1 [21]. The 

logarithmic sigmoid, hyperbolic tangent sigmoid, and linear 

functions are the most common used activation or transfer 

functions used in neural networks. 

 

Figure 1 : Schematic diagram of neuron j and its link 

2.1. Zaio WWTP description 

 The Zaio WWTP (Figure 2) is designed for a 

capacity of 2,454.00 m3 per day and allows the treatment of 

suspended solids, chemical oxygen demand, biological 

oxygen demand. This is throughout a pre-treatment stage and 

a biological treatment of the trickling filter type. 

 
 

Figure 2: Zaio WWTP 

 The raw wastewater flow rates used are as follows 

(Table 1): 

 

 

 



IJCBS, 24(6) (2023): 55-64 
 

A. CHAOUI et al., 2023     57 
 

Table 1 : Raw wastewater flow rates 

Parameters Units Values 

Nature of raw water Domestic 

Average daily flow m3/j 2.454 

Daily BOD5 Kg/j 1.364 

Suspended Solids Kg/j 955 

Daily COD Kg/j 2.455 

 The average daily concentrations of raw wastewater 

are as follows (Table 2): 

Table 2: Average daily concentrations of raw wastewater 

Parameter Unit Value 

BOD5 mg/l 556 

COD mg/l 1001 

TSS mg/l 389 

 The following section will introduce all the 

treatment process included in this wastewater treatment plan. 

This is divided into water and sludge sectors. The water queue 

is made up of two treatment queues, one of which is backup 

(in the case of pre-treatment), to give the station flexibility 

and security in maintenance operations. It consists of the 

following stages: 

• Pre-treatment: The pre-treatment structures are designed 

for the reception of peak flow in rainy weather 355,5 m3 

/ h; 

o Screening: this stage is made up of two channels, 

one of which is emergency with 10 mm air gap 

(mechanic) and the other channel is provided 

with an inclined screen with automatic cleaning 

of 06 mm air gap. 

o Flow measurement: The flow measurement of the 

wastewater is done using an Parshall canal flow 

meter. 

• Biological treatment: Biological treatment is provided by 

two anaerobic ponds and two trickling filters. 

o Anaerobic ponds: These ponds are of rectangular 

type with a unit volume of 4.366 m3 /u and 3,75 

m of depth. 

o Trickling filters: These filters are of circular type 

with a unit volume of 891,7m3/u and 14,50 m of 

of diameter and 5,40 m of height with natural 

aeration 31 windows de 1 m2 (1m*1m) and a 

sprinkler with 0.03 rpm of velocity. 

o Secondary settling tank: secondary decantation is 

ensured by one secondary clarifiers. This clarifier 

is lamellar type with a unit volume of 400 m3. 

o Flow measurement: The flow measurement of 

treated water is done using an Parshall canal flow 

meter. 

 The sludges queue is made up of two treatments: 

• Extraction secondary sludge: The sludge is pumped by 

two pumps, one of which is an emergency backup 

installed of 17,20 m3/h per line, towards the anaerobic 

ponds. 

• Extraction primary sludge: The sludge is pumped by one 

pump installed of 27 m3/h, towards the anaerobic ponds. 

• Drying beds: Sludge drying is done using sixteen (16) 

drying beds, each one is of rectangular type with a unit 

surface of 250 m²/u. 

2.2. Data 

 The data used in this contribution was measured in 

the Zaio WWTP between 02/10/2017 and 01/10/2018. The 

data set accounts for the wastewater influent and effluent 

parameters that is BOD5 influent and effluent quality 

variable. The values of this variable are stated in mg/L and 

will enable calculating the daily treated BOD5 variable. 

2.3. Elman Neural Network Model 

 The current section introduces the Elman Neural 

Network model that was first proposed by Elman in 1990, 

which is considered as a typical dynamic neural network [22]. 

The standard model accounts for an input layer, a hidden 

layer, an output layer, and a context layer such as shown in 

figure 3 [22]. 

 

Figure 3: Structure of the Elman Neural Network 

 Concerning the role of the context layer, it serves as 

the information record that enables transferring information 

from the last network iteration to the newest one. According 

to Chiang et al. [23], this feature makes the model more 

suitable in forecasting time series variables compared to other 

time series models. In the contribution of Li et al. [22], the 

model’s computational process can be expressed by the 

following formulas: 
• The output of the output layer at period t: 

𝑂𝑞
(𝑡) = 𝑓 (∑ ℎ𝑗

(𝑡)

𝐿

𝑗=1

𝜔𝑗,𝑞) (2) 

• The output of the hidden layer at period t: 

ℎ𝑗
(𝑡)

= 𝑓 (∑ 𝑢𝑖
(𝑡)

𝐿

𝑖=1

𝜔𝑖,𝑗 + ∑ 𝑐𝑘
(𝑡−1)𝜔𝑗,𝑘

𝐿

𝑘=1

) (3) 

• The output of the context layer at period t-1: 

𝑐𝑘
(𝑡−1) = ℎ𝑗

(𝑡)
 (4) 

 Where f represents the activation function. In the 

Scase of this contribution, the activation function of the 

hidden layer is the sigmoid function and is given such as: 



IJCBS, 24(6) (2023): 55-64 
 

A. CHAOUI et al., 2023     58 
 

(𝑥) = 1/(1 + 𝑒−𝑥) , and the activation function of the output 

layer is linear and is given such as: 𝑓(𝑥) = 𝑥. Concerning 

𝜔𝑗,𝑞, 𝜔𝑖,𝑗, and 𝜔𝑗,𝑘, they represent the connection weights 

between the layers, respectively. 

 The following model consists of a learning model 

that accounts for different steps in its process. With regards 

to the first step, it consists of a random function that has as a 

purpose initiating the connection weights between the 

network’s layers in order to determine the allowable error. In 

the case of this contribution, the error term is represented by 

the mean square error (MSE) that is given such as [22]: 

𝐸 =
1

𝑁
∑(𝑂𝑒𝑞

(𝑡)
− 𝑂𝑞

(𝑡)
)

2
𝑁

𝑞=1

 (5) 

 Where 𝑂𝑒𝑞
(𝑡)

 represents the expected output at period 

t of the network, and 𝑂𝑞
(𝑡)

 represents the actual output of the 

network at the same period. Concerning the second step, it 

consists of normalizing the input data and calculating the 

value of the error. 

 This is followed by updating the connection weights 

between layers according to the calculated error, and using 

the momentum gradient descent algorithm. Concerning the 

normalization of input data and the weight change, they are 

given such as [22]: 

𝑧 = (𝑧𝑚𝑎𝑥 − 𝑧𝑚𝑖𝑛)
𝑞 − 𝑞𝑚𝑖𝑛

𝑞𝑚𝑎𝑥 − 𝑞𝑚𝑖𝑛

+ 𝑞𝑚𝑖𝑛 (6) 

∆𝜔(𝑘) = −ɳ
𝜕𝐸

𝜕𝜔(𝑘)
+ 𝛼∆𝜔(𝑘−1) (7) 

 Where q is the principal component sequence, and 

the minimum value of the sequence and the maximum value 

of the sequence are  𝑞𝑚𝑖𝑛 and 𝑞𝑚𝑎𝑥  , respectively. For the 

normalized data z, it is between 1 and 0 that corresponds to 

𝑧𝑚𝑎𝑥   and 𝑧𝑚𝑖𝑛 , respectively. ∆𝜔(𝑘) represents the change in 

the network weights in the kth update, and ∆𝜔(𝑘−1) represents 

the change in the network weights in the k – 1th update. In 

the case of this contribution, α, which is the momentum 

constant is given such as α=0.9, and ɳ, which is the learning 

rate, is given such as ɳ = 0.05. The maximum number of 

iterative trainings is set in order to stop the Elman Neural 

Network training process. 

2.4. Recurring Neural Networks 

 This section introduces the RNN model that is used 

for sequential data. The contribution of Hochreiter and 

Schmidhuber [24] indicate that this type of models uses a 

long short-term memory that is considered to be a gated unit 

for neural networks. RNN model has 3 gates that manage the 

memory’s content. These gates are given by simple logistics 

functions of weighted sums that are learnt by back 

propagation [25]. This is illustrated in figure 4 [26]. 

 

Figure 4: Two simple recurrent network structures 

 In this process, the cell state is managed by the input 

gate and the forget gate (or the long-term memory). In 

addition to that, the input state results in a hidden state. This 

can be mathematically expressed such as [25]: 
• Input gate: 

𝑖𝑡 = 𝑠𝑖𝑔𝑚𝑜𝑖𝑑(𝑊𝑖𝑥𝑡 + 𝑈𝑖ℎ𝑡−1 + 𝑏𝑖) (8) 

• Forget gate: 

𝑓𝑡 = 𝑠𝑖𝑔𝑚𝑜𝑖𝑑(𝑊𝑓𝑥𝑡 + 𝑈𝑓ℎ𝑡−1 + 𝑏𝑓) (9) 